

STEDRANT TECHNOCLINIC PVT. LTD.

(Construction Materials Testing Laboratory)

Lab: #39/5, Govardhan Garden, J C Industrial Area, Yelechenahalli, off. Kanakapura Main Road, Bangalore - 560062. Ph.: 080 26860348. E-mail : labblr@stedrant.com CIN: U74999KA2017PTC100477

GST No.: 29AAYCS1231L1ZQ www.stedrant.com

Doc. No.: STPL/RF/05/spl

Ref: STPL/Tiles/JO - 293/12/ 2021.4

Test Order dated: 18.12.2021

M/s. Sinter Machines #35, Peelamedu Industrial Estate, V K Road, Peelamedu, Coimbatore Tamilnadu - 641 004

Page 1 of 1

Date: 31.12.2021

REPORT ON ROOF TILE SAMPLE

Source of sample

Date of receipt of sample

Customer's Reference

Period of Test

Product Description#

Condition of samples

Sample supplied by the customer

15.12.2021

E mail dated 21.12.2021

27.12.2021

Roof Tile - HR 1, HR 2, HR 3

Satisfactory

Sl. No.	Test Conducted	Test Method	Test Result
1	Heat Resistance – 50°C for 4 hours	Kept in oven at 50°C for 4 hours and observation made	No change in volume and mass observed &
2			No deformation observed No change in volume and mass observed & No deformation observed
3			No change in volume and mass observed & No deformation observed

[#] As furnished by the customer

Note:

- 1. The results relate only to the items tested.
- 2. Report shall not be reproduced, except in full, without the written approval of the lab.
- 3. Any correction invalidates this report.

for STEDRANT TECHNOCLINIC PVT. LTD.

Radhakrishna Manager-Lab

(Soil and Material Testing, Designs, Restoration and Non Destructive Testing Services)